



# INSPECTION CERTIFICATE

## FOR MOORING LINE

Certificate No.: 26-021801/S07

Rev: 00

Date: 2026-03-14

### Particulars of Product

Product Name: UHMWPE ROPE WITH SHACKES AND LIFTING RING(Recovery Strop Type )  
Type designation:  $\Phi$ 24mm\*1.2m  
ID/Serial/Tag No.: S/N 2603M211-2603M260  
Tested acc. to: ISO 2307:2019

### Particulars of Client and Supplier

DNV Client: YANGZHOU XIN TIAN HE ROPE CO., LTD.  
Client address: Sheyang Lake Town Industrial Clusters, Baoying Country, Jiangsu Province, China  
Supplier: YANGZHOU XIN TIAN HE ROPE CO., LTD.  
Sub-vendor:  
Sub-vendor address:

### PRODUCT DESCRIPTION

50 pieces of UHMWPE ROPE WITH SHACKES AND LIFTING RING(Recovery Strop Type ) product,  
 $\Phi$ 24mm x1.2m, S/N 2603M211 thru 2603M260

### SCOPE OF SERVICE ACTIVITY

- 1.Documents review.
- 2.Witness breaking load test for specimen as per supplier's test procedure (No. MSC.1/Circ.1327).

### Test result/comments:

| Sample No. | Required Minimum<br>Breaking Test Load | Actual Breaking<br>Test Load | Safety Working<br>Load | Breaking<br>Position | Test Results |
|------------|----------------------------------------|------------------------------|------------------------|----------------------|--------------|
| 2603M245   | 423 KN                                 | 436 KN                       | 6.5ton                 | Not break            | Satisfactory |

### Details:

- 1.The undersigned reviewed the calibration certificate of the horizontal tensile test equipment (Type: DYSFL-7000H,Cert.No:M2025-3042120).The calibration date was June 18, 2025 with one-year validation.
- 2.The undersigned reviewed the documents provided by the supplier including breaking strength test report.
- 3.The specimen was prepared by the supplier, the undersigned witnessed the breaking load test of the specimen,please find detail as table below.

### Conclusion:

Inspections of the rope (Specimen) were carried out within the defined scope of inspection where indicated herein, and the result found satisfactory to the supplier's test procedure.

This Report is granted subject to the condition that it is understood and agreed that nothing herein contained shall be deemed to relieve any designer, manufacturer, seller, supplier, repairer or operator of any warranty, express or implied and the liability of DNV. Shall be limited to the acts or omissions of its employees, agents or subcontractors. This report (and its appendices) is not related to Classification by DNV rules.Under no circumstances whatsoever shall DNV be liable for any injury or damage to any person or property occurring by reason of negligent operation or any defect in materials, machinery, equipment or other items other than such defects ascertainable by normally accepted testing standards and only upon those items actually inspected by DNV and which are covered by this Report.

Place:  
Shanghai

Date:  
2026-03-14

